
PORTABLE FIRE PUMP
PFP-13hpHND-EM-HP80

GX390 HONDA WITH MID-RANGE PUMP
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NO PART NUMBER DESCRIPTION QTY
1 001-PP1-049 HONDA ENGINE (GX340) ELECTRIC/MANUAL 1

2 003-PP1-054 AIR FILTER 1

3 020-PP1-008 BATTERY FOAM TAPE 1/2" x 3" 3

4 022-PP1-009 HEX. BOLT 3/8"-16 x 2" (Gr.5 ZINC) 4

5 022-PP1-313 HEX. BOLT 1/4"-20 x 6" 2

6 023-PP1-001 HEX. NYLON LOCKNUT 3/8"-16 4

7 023-PP1-006 HEX. NYLON LOCKNUT 1/4"-20 2

8 024-PP1-004 FLAT WASHER 5/16" ID x 3/4"OD 2

9 024-PP1-009 FLAT WASHER 3/8" int. x 7/8" ext. 4

10 025-PP1-015 RUBBER WASHER 0.312" INT x 1.5" EXT. x 1/4" TK 4

11 040-PP1-005 TUBE for BATTERY ROD 1/4" x 4-3/4" RED 2

12 040-PP1-029 BATTERY CABLE (BLACK) 1

13 040-PP1-075 BATTERY 12v 1

14 040-PP1-543 BATTERY CABLE CET-R-10 1

15 057-PP1-267A BATTERY RETAINER PLATE 1

16 PO-0000-1712 FULL FRAME 1

17 PO-00HP80-2101 PUMP-END ASSEMBLY 1
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NO PART NUMBER DESCRIPTION QTY
1 022-PP1-414 HEX. BOLT 5/16"-24 x 2" (SS) 4

2 PO-00HP80-2201 CASING 1

3 PO-00HP80-2301 COVER 1

4 PO-00HP80-2401 IMPELLER 1

5 PO-00HP80-2701 DIFFUSER 1

6 PO-00HP80-2702 MANIFOLD 1

7 PO-00HP80-2703 MECHANICAL SEAL 1

8 PO-00HP80-2801 RUBBER SEAL 1

9 PO-00HP80-2802 O-RING 1

10 PO-00HP80-2804 INLET 1

11 PO-00HP80-2805 INLET RUBBER SEAL 1

12 PO-00HP80-2806 WASHER 4

13 PO-00HP80-2807 HEX. BOLT M10 - 1.5 x 25 5

14 PO-00HP80-2808 HEX. BOLT M8 - 1.25 x 70 4

15 PO-00HP80-2809 CAP 2

16 PO-00HP80-2810 PLUG 2

17 PO-00HP80-2811 MANIFOLD RUBBER SEAL 1

18 PO-00HP80-2812 KEYWAY 1/4'' x 1/4'' x 5/8'' 1

19 PO-00HP80-2813 HEX. BOLT M8 - 1.25 x 25 8
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